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Panorama 3 Panobinostat, Bortezomib, Dexamethasone

AGMT — EMN-13 Ixazomib, Thalidomid, Dexamethasone

PCYC-1138 Ibrutinib, Pomalidomid, Dexamethasone
MM i PCYC-1139 Ibrutinib, Velcade, Dexamethasone
EMN11/HO114 Carfilzomib, Pomalidomide, Dexamethasone
CA209-602 Nivolumab, Elotuzumab, Pomalidomide, Dexamethasone
MT C16021 MLN9708 vs. placebo
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New diagnosis

C16021 - UT

Multiple myeloma

Relapsed

PCYC-1138-CA
CLBH589D2222 (Panorama3)
PCYC-1139-CA
AGMT_MM-1/EMN-13
CA209-602

EMN11/HO114 only for patients of
EMNO2 study
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Cl16021

A Phase 3, Randomized, Placebo-Controlled, Double-Blind
Study of Oral Ixazomib Maintenance Therapy After Initial
Therapy in Patients With Newly Diagnosed Multiple
Myeloma Not Treated With Stem Cell Transplantation.
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Main inclusion criteria

completed 6 to 12 months of
initial therapy with
documented major response
PR, VGPR, CR (maintained for
2 cycles after the M-protein
nadir is reached)

not eligible for ASCT
ECOG 0-2

Main exclusion criteria

relapsed/not responsive MM
to initial therapy

prior stem-cell
transplantation

radiotherapy within 14 days
before randomization

Diagnosis of Waldenstrom's
macroglobulinemia, POEMS

HEMATOONCOLOGY CLINIC
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Study design

STUDY OVERVIEW DIAGRAM

[Initial SOC treatmant for 6-12 mo to best response of PR, VGPR, CR |

i Rendomization £ 60 days after last dose of Initial treatment
-Ei'.l.ld:f Treatmenl Pariod:
~24 mo {26 cycles)or until PD or unacceplable toxiciy

Cyclas 1-4- beazomib 3 my {or malching placeba)
Pays 5,8, 15of 28-daycycle

Cycles 5-26; Ikazomib 4 mg* (or matching placebo)
Days 1.8, 15 of 28-daycycle
¥

—
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stopped for PD
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PCYC-1138-CA

A Randomized Multicenter Study of Ibrutinib in Combination
with Pomalidomide and Dexamethasone in Subjects with
Relapsed/Refractory Multiple Myeloma.
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Main inclusion criteria

relabujici MM

refrakterni MM

nejméne 2 predchozi linie [éCby
MM vcéetné LEN a bud'lécba

s Bortezomibem nebo CFZ

PD na lécbé nebo do 60 dni
od ukonceni lécby

ECOG max. 2

Main exclusion criteria

primarneé refrakterni
onemocnéni

predchozi |écba Pomalidomidem
(vyjma ramene C), BTK
inhibitory

syndrom POEM

periferni neuropatie 2 a vyssi
grade

signifikantni GIT onemocnéni

HEMATOONCOLOGY CLINIC
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Study Design e s
R

of study 2b <

Randomizanon Open-Label Enrollment
/ \ |
Treamment 4rm 4 Treammens 4rm B Treaoment 4Arm C
(zub-snudy for subjects thar are nor eligible
STUDY DRUG: STUDY DRUG: Jor the randomized snudy portion
2brurinib cmally, once daily, Piacebo orally, cnce daily. (Rafer to Section 4.1.1.)
contimaously staring on Day 1 of contimuously startmg on Day 1 of
Cycle 1 unal IRC confirned Cyde 1 unnl IRC confirmed disease STUDY DRUG:
disease progyession. unacceptable PTOgTession umccepnhle toxicity. ibrurinib orally, once daily. comtinuously
toxicity. or the study end or the study end starting on Day lonychlmnlmc
confirmed disease progression.
COMBINATION THERAPY COMBINATION THERAPY: ar unacceptable toracity, or the stady end
Pomalidomsde orally on Days 1-21 Pomal:domide orally on Days 1-21
of each Cycle of aach Cycle COMBINATION THERAFY:
Deamethasone (age-adjusted) Dexamethasone (age-adjusted) Pomalidonude orally on Days 1-21 of each
orally. weekly on Days 1. 8, 15, 22 orally. weeklvon Days 1, 8 15, 22 Cycle
of each Cycle of each Cycle Dexamethasone (age-adjusted) onally, weekly
on Days 1. 8, 15, 12 of each Cycle

[ | |

ourlmed C
Conmplete EOT Visnt
(30 days from last dose of snady drug or prior to
start of pew anti-cancer weatment)

RN

Response Follow-up Phase Long-Term Follow-up Phase

Prior to [RC confirmed disease Followmgz [RC confimmed disease
- v progression: Follow-up for survival

evalmations and PRO assessments 1 statas. PRO assessments (miniomum
(mininmum of 18 mos) of 18 mos) and record first
every 4 weeks subsequent and-MM thempy and
other mahisnancies every 12 weeks
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CLBH589D2222
(Panorama3)

A multicenter, randomized, open-label Phase 2 study evaluating
the safety and efficacy of three different regimens of oral
panobinostat in combination with subcutaneous bortezomib and
oral dexamethasone in patients with relapsed or

relapsed/refractory multiple myeloma who have been
previously exposed to immunomodulatory agents.
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Main inclusion criteria Main exclusion criteria

* relapsed or relapsed and e primary refractory MM
refractory mM « refractory to bortezomib

* 1-3 prior lines of therapy « prior treatment with DAC

* measurable disease inhibitors including Panobinostat

« ECOGO0-2 « diarhea grade 2 and higher

e prior IMiD exposure « gastrointestinal dysfunction

* laboratory values within
normal range
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Study design

Screening

Randomizace

Arm A:PAN20mg TIW (D 1, 3, 5,
8, 10, 12)

BTZ: C1-C4: < 75 years: BTZ:1.3
mg/m2 (D1, 4,8 & 11); > 75 yrs
Oow (D1, 8)

C5+: BTZ 1.3mg/m2 QW (D1,8)
Dexa : 20 mg/day for patients <
75years of age on 1st day of
screening; 10 mg/d for patients >
75 years of age on 1st day of
screening; On the day of BTZ
treatment (about 15 — 30
minutes prior to BTZ s.c.
injection) and the day after BTZ
treatment.

Arm B: PAN 20 mg BIW (D 1, 4,
8,11)

BTZ: C1-C4: < 75 years: BTZ:1.3
mg/m2 (D1, 4,8 & 11); > 75 yrs
OW (D1, 8)

C5+: BTZ 1.3mg/m2 QW (D1,8)
Dexa : 20 mg/day for patients <
75years of age on 1st day of
screening; 10 mg/d for patients
> 75 years of age on 1st day of
screening; On the day of BTZ
treatment (about 15 — 30
minutes prior to BTZ s.c.
injection) and the day after BTZ
treatment.

Arm A: PAN 10 mg TIW (D 1, 3, 5,
8, 10, 12)

BTZ: C1-C4: <75 years: BTZ:1.3
mg/m2 (D1, 4, 8 & 11); > 75 yrs
OW (D1, 8)

C5+: BTZ 1.3mg/m2 QW (D1,8)
Dexa : 20 mg/day for patients <
75years of age on 1st day of
screening; 10 mg/d for patients >
75 years of age on 1st day of
screening; On the day of BTZ
treatment (about 15 — 30
minutes prior to BTZ s.c.
injection) and the day after BTZ
treatment.

Follow-up

prior PD — every 6 weeks
post PD — every 12 weeks

HEMATOONCOLOGY CLINIC
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PCYC-1139-CA

An Open-label study of Ibrutinib in Combination with
Bortezomib and Dexamethasone in Subjects with Relapsed or

Relapsed and Refractory Multiple Myeloma.
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Main inclusion criteria

* relapsed MM or relapsed and
refraktory MM

* prior bortezomib exposure

* received 1-3 prior lines of
therapy with demonstrated PD
since completion of the most
recent treatment regiment

« SPEP more than 1 g/dL IgG,
others more than 0.5 g/dL

e ECOG max. 2

Main exclusion criteria

primary refraktory disease
prior exposure to BTK inhibitors
syndrom POEM

prior allogeneic cell transplant

peripheralneuropathy grade 2 or
higher

HEMATOONCOLOGY CLINIC
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SCREENING

= [
Within 30 days prior to start of study treatment
u v e S I g n (Refer to Secnon 8.2 for details of required assessments)

v

/ ASSESS ELIGIBILITY ENROLLMENT
If subject satisfies all inclusion/'exclusion criteria. following review

of elizibility and confimmaton of enrollment from Sponsor. mitiate
study wreatment

Treatment Cvcles 1-8 (21-day cyvcle)

STUDY TREATMENT:

Ibrutinib 840 mg orally. once daily comtimuously starting Day 1 of Cycle 1 until confirmed PD.
unacceptable toxicity or other protocol specified reason for discontinuation
COMBINATION THERAPY:

Bortezomib 1.3 mz'm® SC on Days 1. 4. 8 and 11 of each Cycle
Dexamethasone 20 mg orally on Days 1.2.4.5.8.9.11 and 12 of each Cycle

hd
Treatment Cycles 9-12 (22-day cycle)

STUDY TREATMENT:
Thrutinib 840 mg orally, once daily contimwously until confirmed PD, umacceptable toxicay or
other protocol specified reason for discontimuation
COMBINATION THERAPY:
Bortezomib 1 3 mg'm” SC on Days 1. 8, 22 and 29 of each Cycle
Dexamethasone 20 mg arally on Days 1,2.8.€.22 23 29 and 30 of each Cycle

v

Treatment Cycles 13+ (28-day cycle)

STUDY TREATMENT:
Thrutin:b orally 840 mg. once daily continuously until confirmed PD. unacceptable toxicay or
other protoceol specified reason for discontimuation
COMBINATION THERAPY:
Dexamethasone 40 mg orally once weekly

-
TREATMENT DISCONTINUATION
Due to confirmed PD, unacceptable toxicity or other reason for treatment discontinuation (Refer
to Section 9.2). Complete EOT wisit.

e
e \
e

nse Follow-up Long-Term Follow:
Prior to confirmed PD. Contmnue efficacy Followmg confirmed PD. Follow-up for survival starus
evaluations every £ weeks unal #  and record first two subsequent anti-MM therapies and
confirmed PD. other malignancies every 12 weeks.
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AGMT_MM-1/EMN-13

Ixazomib in Combination with Thalidomide — Dexamethasone
in patients with relapsed and/or refractory multiple myeloma.
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Main inclusion criteria Main exclusion criteria

* relapsed or refractory MM e previous treatment with
bortezomib nebo thalidomide
within the last 3 months prior
to baseline visit

e atleast 1 prior line of therapy
* measurable disease

e GFR nad 15 ml/min (MDRD)

« ECOG max. 2

e primary refractory MM
e prior treatment with Ixazomib

* neuropathy 3 and higher
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Screening

Study Design o

!

8 cycles a 28 days:
= |xazomib 4.0mgpoondays 1, 8 15 (£ 1 day)
= Thalidomide 100mg po on days 1-28 in patients <75 years of age at C1/d1
S0mg po on days 1-28 in patients = 75 years of age at C1/d1
= Dexamethasone 40mg po on days 1, 8, 15 (* 1 day )in patients <75 years of age at C1/d1
20mg poondays 1, 8,15 (+ 1 day) in patients = 75 years of age at C1/d1

Cycles may not be delayed for more than 6 weeks.

b

End of ITD treatment visit (= Start of Ixazomib maintenance phase)
(within 14 days after last dose (= D28) of last combination treatment cycle)

In case a patient is not enrolled in the maintenance phase due to response <SD after 4 cycles, PD,
patient’s or investigator's decision, he/she will enter the follow-up phase until end of the study

h 4
Ixazomib maintenance phase
(4.0mg/3.0mg*) poondays 1, 8, 15 every 28 days
for a maximum duration of 12 months

!

End of Ixazomib maintenance phase
(14 # 7 days after last ixazomib dose)

Long term follow-up
(every 3 months = 2 weeks) until last dose ixazomib
maintenance treatment of last patient

*) 4.0mg in patients <75 years of age, 3.0mg in patients = 75 years of age at start of maintenance phase
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CA209-602

An Open-Label, Randomized Phase 3 Trial of Combinations of
Nivolumab, Elotuzumab, Pomalidomide and Dexamethasone
in Relapsed and Refractory Multiple Myeloma.
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Main inclusion criteria Main exclusion criteria

« ,double refractory” = refractory solitary bone or extramedullary
to Pl and IMID or ,,relapsed nad plasmocytoma as the only
refractory” = previous treatment evidence of plasma cell dyscrasia
with Pl or IMID, or bOth, but . Syndrome POEM
Pdwithin 6 months, and

refractory to theri last treatment prior exposure nivolumab,

pomalidomide, elotuzumab
« NYHAI, IV

e measurable disease

e 2 or more prior lines with IMID
and PI
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Study Design

Relapsed’
Rafracooey

-."ln.ll'

prote mome
inhibitor and
an IMNID

2ommpN=Z0o0Zzsm

;

400
subjecrs

Inv arm

174

Control arm

174

Arm A

Nivelusssh:

* Cycles | darough 4: 240 mag IV Days L, 15 of each 18 doy
cycle

+ Cweles 5 and beyomd 430 ms IV Day 1 of cach 28 day cycle

Pomaldomsde:
+ 4 mg po daly (Deye 1-21) of aach 28-days cvcle

Dexamethasone:

¢ 40 g po por &y (Dave 1. 8. 13, 22) of each 28-8ayve eycle
fior subgects S 75 vears old.

* 10 mg po per day (Days 1, 8, L5, 22) of each 28-davs cycle
e Em =73 yaare old

Arm B
Pomalidombde:
* 4mg po daily (Days 1-21) of each 28-days cycle

Dexamethasone:

v 40 cE po pe &y (Dayz 1, B, 15, 22) of each 28-davs cycle
for sutgects < 75 years old.

* 10 mg pope day (Days 1. &, L5, 22) of each 28-davs cycle
for sutdec = 73 yvesrs okd

I Croas-over upon progressscs ]

Arm C

Nivolusmab-

= Cycles | theough 4 240 mg [V Days 1, 15 of eack 23 duy
cycle

« Cycles 5 and beyond 280 w9 IV Day 1 of each 28 day cvcle

Eloturumah:

* Cycles | &2 10mghg VD1 8,15 20
s Cyclead & 4 10maka IV Dave 1 19

= Cycles 5 and beyeos: Xmpig IV Day L

FPomalidomside:
* dmg po dady (Dery 1-21) of sach I8-days cvcle

Dexamethasone (weeks with Elocurumab desiag):

» 28 mz PO+ §E mg [V oo doyy of eloturumeh dosimg
(sabyects £ 75 venns)

* Bmg PO ~ imz IV on days of eloteramab dosing

(msbyects > 75 vemrn)

Déxamithasens (weda without Elotuzumab dosisg):
* 0 mg PO for subyects £ 75 years old
= 20 mx PO fior subyects = 75 years old

[ Premas
codpainc
ORR
! FES
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EMNO11/HO114

Pomalidomide combined with Carfilzomib and
Dexamethasone (PCd) for induction and consolidation
followed by Pomalidomide combined with Dexamethason vs
Pomalidomide maintenance for patients with Multiple
Myeloma in progression after prior 1st line treatment with
Lenalidomide and Bortezomib.
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Main inclusion criteria Main exclusion criteria

 includedin EMNO2 trial  recieved more than 1 line of
therapy, except local radiotherapy

» documented PD or refractory syndrome POEM
MM as per IMWG criteria previous therapy with
e WHOO 1 2 pomalidomide or carfilzomib

* LVEF no higher than 40 %
« NYHAIllor IV

e measurable disease
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Registration

Study Design ... =

Carfilzomib 2078 mginT days {2850 1518° 20 marr{ days 1.2
Pamaldomide 4 mg days 1-21 gﬁ;m:c ,::"B' Sl
Dexamethasana 20 mg dass= 12891516 IEmgnrdays 1, 289 15and 16

standasd high

dose dose

Meiphalan Meiphalan

UM & HOM amn)

i EMBDY in EMAIOY

HOOS trial HOM200 i HO&S trial

ASCT

4 cycles, q 28 days

-
C] - H the patient received ASCT
Carfizomibs36 mohT sbeys 12891516 r¥ posty n ooy start aher 2

Consolidation Pamaldomide®4 mg days 1-24 consclidation cycks gren
Dexamethasana20mg days 1 ZRO1518

|

<> s  Off protosal
Progression treatment
Z Arm A Arm B
Maintenance e o
2B days cycles until progression 2B.days cycles until progression
Pomaldomded madays 121 Pomaldomida d mg days 1-21
Daxrametrasone40mg days 1.8, 15 22

\/

Off protocol
treatment
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Thank you.
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